| ENGINE AND STARTER MOUNTING Gasoline Vehicle

Page N-1 Service Parts Manual EZG0OLEIT



ENGINE AND STARTER MOUNTING

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 00430-G4 SCREW, 3/8 - 16 X4 1/2 LG oottt s e e ee e esnen e 1
2 72050-GO1 WASHER, PLASTIC......o oottt ettt ese st e s e s s e an s aaee 4
3
4 11098-G5 NUT, LOCK, 3/8 = 16......ooereetrccrresterteteeene ettt es e e neessaeee e e 1
5 72015-G01 MOUNT, ISOLATION ......oueiuirriiriricrerreestrieserte e aeseessssese et cnesessneneesseesnsenen 1
6 72010-GOA1 FRONT MOUNT CASTING.......cccestrtietrtrsteennrirneetese e seeesesssessestesessesssessenens 1
7 72018-GO1 BRACKET, MOUNT ...ttt seees e ese e s s ses st s e ee s e e st eee 1
8
9 27432-G02 ENGINE GUARD ...ttt et sttt eeeee e e e e aneas 1
10 00463-G4 SCREW, 7/16 = 14 X 1 1/2 LGttt ettt 6
11 00566-G2 WASHER, LOCK, 7/16.....cceiireeeneerieenecesie st et eeeeses s ssesas st st ee e 6
12 00922-G3 WASHER, 7716ttt ettt e st sras s se st et ee e eeen 6
13
14 00428-G6 SCREW, 3/8 = 18 X 2 B/4 LG...eeeeeeeeeeeteeeeeecrccresse e esssesse st e seee s eeseeeand 2
15 12262-G1 NUT, LOCK, 3/8 = 16 ...eoueierriecreirennertetncratreesscseee e nessesesssssennsssssseesmesesaneae 2
16 72011-GO1 REAR ENGINE MOUNT CASTING ....coceoiererereereercieeeciereneteceee v e s 1
17
18 72035-G01 U7 = BOLT ottt ettt see e sn s sae s sens e sreeneses e sbeseeseeean e 2
19 00734-G1 NUT, LOCK, 7/16 = 14 ...t ses s st ene et se st es e e b srn 4
20
21 72051-G02 WASHER, 2.50 X .390 X .134......oorrireeccereeerereeeevenne e 2
22 72051-G01 WASHER, 2.50 X .841 X 134ttt eseeseesne s s et see s 2
23
24 70269-GO1 BRACE, CROSSMEMBER .......cccciiireerrtertees e teenreeteesesses s essessstessen e e 1
25 00715-G3 SCREW, 5/16 - 18 X 1 1/4 LGi...coerieereeeerceeeteceeicsreser st seesanesstesas s se e seen 2
26
27 11027-G1 NUT, FLANGED LOCK, 5/16 - 18 .....ooteereccieerectenttesneeeseseessessesseeeeereseeend 2
28
29 72016-GO1 SPACER, ISOLATOR ..ottt tsts et sse e s s e sassas 2
30 00938-G4 SCREW, 1/2 - 13 X B LGttt ee st aeessen e 1

EZGOEIE Service Parts Manual Page N-2



